o AT

N o
SN= 2% [EFRE A
MA lacire CNAS =w
T ——NS TESTING
220020349627 ”//,ﬂ\\\‘\ v CNAS L0095

Page 1 of 13 Pages

No.: RZUN2023-4189

far Ml R

TEST REPORT

UN38.3

NAME OF SAMPLE: Lithium-ion Cell

i ER S BB T
CLIENT: Skullcandy, Inc.
TAL AL ]

CLASSIFICATION OF TEST:
(R UEATIE

Commission Test

AR




N H
fo M R
TEST REPORT
No.: RZUN2023-4189 Page 2 of 13 Pages

Type/Model:

Name of samples: Lithium-ion Cell 2 1240

X S =T 4‘4:

R 3,85V 55mAh 0,212Wh
Color: Silver Physical shape: Button
FE g n R FEGIEAR: 4l

Commissioner address:6301 N Landmark Dr Park
City 84098, Utah United States of America
TFCHAL HhE -

Commissioned by: Skullcandy, Inc.

ZHEHAL: -

Manufacturer address: Building 30th, Xin Tai Yang
Industrial City, No0.8, Xinyang Road, Lin Cun
Community, Tangxia Town, Dongguan City,
Guangdong Province,P.R.China

il P bk AR SE TR AR AL IXHT BRI 8 53K
FH TP 30 Ji

Manufacturer: Dongguan Sunly Battery
Technology Co., Ltd.
HIE R AR SE LB R TR A #

Factory: Same as manufacturer Factory address: Same as manufacturer
Ax) T A bk [ 3

Classification of test: Commission Test Quantity of sample: 40 cells

R ZEHEIA B ACE: 40 S HES

Tested according to:

Sample identification:

MAAARAE: v e s o
ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3 FESRARIVT S cli-ca0#

Receiving date: Means of receiving: Submitted by commissioner
FAEH M 2023-09-08 FeRE T BRI

Completing date: Test item: 7 items

SERCH A 2023-09-26 M E . 7 5

Test conclusion:

For il 2514

The Lithium-ion Cells submitted by Skullcandy, Inc. are tested according to Section 38.3 of the
Seventh revised editon Amendment 1 of the Manual of Tests and Criteria
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test results comply
with the relevant requirements of the standard.

H Skullcandy, Inc.i&A AL ES 1 HLE, HHOR RN FIARE T SE-LABITRRIZIE 1 25 38.3 11
REATREI, A A AT, 04 AT A ARG RO

023-09-28
Title: Manager
HEHENHR S5 2
Approved by: Huang Kun Reviewed by:  Zhang Siyao Tested by: Zhang Jinzhen

it Pyt o g & - T Jonho

FH A

X Gl AN
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Description and illustration of the sample:
P i i B S i I -
The sample’s status is good
FEGARIL R 47
Cell Dimensions/H,:& R ~F: @11,7mm*4,6mm
Watt-hour rating of each cell/ A HE ) FLAS % 0,212Wh

Test item Sample No. State Remark
T H FE S R i
C1#-c5H at first cycle, in fully charged states
55— ACE T8 HUBC A e A T HUIRES
T1~T5 det;:S cycles ending in fully charged i
co#~c10# e . . . .
% 25 DA T R A 1 e 4 e HUR
=
at first cycle at 50% of the design
rated capacity
cli#~cl5# | .. N . VLS L
S5 —ANAZ B 78 v A A R B T T
T6 SE AR B 50%
' after 25 cycles ending at 50% of the
design rated capacity
cl6#~c20# | .. N . 1
55 25 DA T R R A A e L B vt
WUE 25 1) 50%
at first cycle, in fully discharged states
c21#~c30#%# | .. N N — A2 \ -
e b = G N oo R
after 25 cycles ending in fully
T8 discharged states
CBLH=CAOH | o e S S e -
55 25 DA T B H A ) 5 A TR R
N

Description of the deviation from the standard, if any:
BRI 2 RANRT B FR I 0 15 A

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

At LUE A NS
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Photos of Samples and Labels/F M F &

Cell/Hts (1240 3,85V 55mAh 0,212Wh)

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict

B PRAEEDR WS R Al

38.3.4 Procedure/iR% —

Test T.1: Altitude simulation/i% T.1: = EEH
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at
least six hours at ambient temperature (20+5°C)/ ¥ H 8 A1 H s 7E 35 N
20+5°C, KRAEIINAKT 11,6kpa FIFABEH I AFA DT 6 /N

Requirement/FrifE B 5K .

1 Cells and batteries Mass loss limit: <0,2% /F£ /5
R R<0,2%

The samples c1#~c10# :

38.3.4.1 | 2 Open circuit voltage not less than 90%, The No Ieak_age, no_venting, P
no disassembly, no

requirement relating to voltage is not applicable Y s
: ; rupture and no fire/4i'5~
to test cells and batteries at full discharged CL#~C10# [ BE &« T I

states. N
W THA, TR,
P L B TSR0 T B LR 10 | i D o Ao

o A oy A ek A -
90 % JLERAEH Te G I IR . | o o i shown in
3 No leakage, no venting, no disassembly, No | Taple 1. /F4E .35 1
rupture and no fire #£5h CHLIB) RITCIRW. ToHE
R oI AL R TEE KL R KA

Test T.2: Thermal test/iR%: T.2: B 5 RK:

Test cells and batteries are to be stored for/H 776k 2 /F 11 T

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C
(6h) TN RS AT — IR B 7242°C (6h) —-40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+2°C
(12h) /X F R B B AT s i — KU FENEIA A 7242°C (12h) —-40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30
minutes/ifq & % # f K [R]Fg IS 8] 9 30min

3 This procedure is to be repeated 10 times/fE & 10 {X{E¥H

4 after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+5°C)/JEM S5 5, HIMAE 2025 CHIZ&M T #HE 24

H\
ag342 | M p

Requirements/frifi 3R

1 Cells and batteries Mass loss limit: £0,2% /£
JR B 4515:<0,2% The samples c1#~c10# :

2 Open circuit voltage not less than 90%, The | No leakage, no venting,
requirement relating to voltage is not applicable | N0 disassembly,  no

to test cells and batteries at full discharged | rupture and no fire/%i*
states. Cl#~c10# HJ #f i : KR

FE 005 TT B HL S BV T W TR g | T AR AT R
90 % M ERRE A T8 A se Aty | OREAREA IR

3 No leakage, no venting, no disassembly, no | The data is shown in
rupture and no fire Table 1./4# W% 1

FEam CH) RICIRM . BHER. L. Tk
UL T KRR A

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRAEEDR WS R

Verdict
Al g

38.3.4.3

Test T.3: Vibration/iR% T.3: #zzh

1 Cells and batteries are firmly secured to the platform of the vibration
machine /HLA AT LB A= [ M 2 B AE IR BN & (W& THD b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/4ikzl LLIE 5% 0, DA
THz ¥4 200Hz, SRSELEI/DFR] THZ A—MER, —MESRRRSE 15 2%
xS T A L%

3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0,8mm
(1,6mm total excursion) and the frequency increased until a peak acceleration
of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then
maintained until the frequency is increased to 200Hz. / % F HL AN H i .
M THZ IH6, A 19, MU IR R FEANAE, B RIAH] 18Hz. SR ReRiE R
7E 0,8mm (&R 1,6mm) FfHARREINE R HI 89, HIEAEIEE (CKE
50Hz) . SRJEIRHF 89, HIEAEIE R, E RN E] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until
18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 2g,, occurs
(approximately 25Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200Hz. / Xf T KRALHLM: A 7Hz FF46, DL 19, HIUE[E
IR REAAR, HEPAR 18Hz. A JEHIRMERFEE 0,8mm (& {2
1,6mm) JEHAFEINE S B 29, FEENEE (KZ) 25Hz) o REIREF
20, MUEAE IR B2, E RS2 1E N %) 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration
must be perpendicular to the terminal face. /PAHES) 3 —ANJ7 [a) 0 472 3 B
FEAME, A S A =AEAEER T EIEH 12 G BT 3 AN
i, 39 /M

Requirements/frifi 3R
1 Cells and batteries Mass loss limit: <0,2% /F¥ i
i 5471 5-<0,2% 6 IF The samples c1#~c10# :

2 Open circuit voltage not less than 90%, The | NO leakage, no venting,

requirement relating to voltage is not applicable | "0 disassembly, ~ no

to test cells and batteries at full discharged | 'UPture and no fire/Zi*;
states. 9| Cas—c10# 10 FE h . iR

N = 7
A L0 T S R T I R B R 0 | sy Jop b T T

90 % , L SRANE FH - 58 A8 58 H 1) R b R ERLES , _
3 No leakage, no venting, no disassembly, no | 1€ data ISI‘I shown in
rupture and no fire Table 1./4#F L& 1

FEdL CHID BTN A Mk, Tk
UL T KRG IIRE

LTC-R-4279-UN38.3-B1
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Result
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Requirements

PREEER

Verdict
Al g

38.3.4.4

Test T.4: Shock/AR% T.4: vy

1 Test cells and batteries shall be secured to the testing machine/ LAz [& 4%
L[] 58 AT AR AT L A ot P A G A R T
2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150

gn and pulse duration of 6 milliseconds. Large cells may be subjected to a
half-sine shock of peak acceleration of 50g, and pulse duration of 11

milliseconds. / %4> Bt LLIBAE Ay 1509, (2 IE5Z 1k s, kiRt 6
=R, REASHEZ R RINEE 509, FIUBKFHRFSERA] 11 =ZFP 12 B
e

Small batteries shall be subjected to a half-sine shock of peak acceleration of
100850
mass
6 milliseconds, large batteries shall be subjected to a half-sine of peak
30000
‘mass

1509, (or Acceleration(g,)= ( ] , Which is smaller) and pulse duration of

acceleration of 50g, (or Acceleration(g,)= ( j which is smaller) and

pulse duration of 11 milliseconds/%} &4~ it LLUEAE 4 1509, (Ei5 (100850)
mass

M B TR B R, KOS 6 22Eb, SIS TRk
I 50g, (85 (3;’2250) M FIBKEE R ) 10 SERD R TE32 0
it

3 Each cell or battery shall be subjected to three shocks in the positive
direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/
A BV 5 P VS A U = A B L) PRV 2 26 7 6 ) IE T [ 48 5 = ik
BRI AEZ = )hdr, SHLEZ 18 kb

Requirements/FrifE K .

1 Cells and batteries Mass loss limit: <0,2% /#¥f
Jii 451 2<0,2%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

Bl 8 5 T i HL I B ANIR T 138 AT T i H TR
90 % , ML SRANE FH - 56 48 58 L A LI AT LS

The samples c1#~c10# :
Acceleration= 1509,

No leakage, no venting,
no disassembly, no
rupture and no fire/4i5H
C1#~CLO#IIFE b :
WEEAE i BE= 1509,
L. LHEA . L

3 No leakage, no venting, no disassembly, no
rupture and no fire

Feim CREML) NOGIRW. TTHER . k. o
HUL L TeE KRR A

g;\ YRIE IV TP &)

The data is shown in
Table 1./%ud W3 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3
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Requirements Result
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Verdict
Al g

38.3.45

Test T.5: External Short CircuitAiR% T.5 : S ER%E B%

1 The cell or battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature 57+4°C/JI#%HES
BT i BRI AR B AE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition
is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C/4FE S IE /N 0,1Q 114 HBH ] %
AT, FERIIANRIBEKE 3] 57+4°C 2 Ja RFFHE RS L/ L L

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

TR RS B LA BT — 2B A5 6 /NI A BE TR 45

Requirements/FrifE EK «
During the test and within six hours after test ,the | The samples c1#~c10# :

cells or batteries no disassembly, no

RSP UL R ZIE 6 AN/, RS E N | rupture and no fire/4w 5

RER, cl#~c10# ¥ # &t = TG fif

1. External temperature not exceed 170°C (NI R E DT P S
SNEIRIEA 170°C ES

The data is shown in

2. No disassembly, no rupture and no fire.
Y P Table 1./ L3 1

TofE . TR T KR KL

LTC-R-4279-UN38.3-B1
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Clause
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Result

WS R

Requirements

PREEER

Verdict
Al g

38.3.4.6

Test T.6: Impact / Crush / &% T.6: /B E

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /

fili GEHTEEADT 18 ZKMFEHIE Hit)

1 This test sample cell or component cell is to be placed on a flat smooth
surface/ ¥ iR 50 AT i FH (1) FEES BRSPS TE — AN IE I -F i b

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A
9,1kg mass is to be dropped from a height of 61+2,5cm onto the sample./#%—
HAEA 15,8mm FIAFNE M il E S, B iEN 9,1kg KR
M 61:£2,5cm FI i BT [l A i o

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact. / #32 fEd HiAFE, NN 5
S ) 2R AT T 5 RS R RO I B4R 15,820,1 220K S il 2% 1 A O A 2
He B MAERE% .

Requirements/FrifEE K .

1 Cells external temperature not exceed 170°C.H,
N BRI 9 5 e R T L P N ANl 170°C

2 No disassembly, no fire within six hours of this -
test

WG G 6 NN, SRS HE N
TfEEMIE KR K

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells
less than 18mm in diameter)

[ $5 i GaH THAEE.. 83, Mm/AmbibMER/NT 18 Z X1 EHIE B
D

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first
point of contact. The crushing is to be continued until the first of the three
options below is reached. / ¥ Hith 8 To A LI TBEE NPT B F5 ., $5E 77
FEZETINR, RS — Al BRI KLy 1,5 KD, $YEFFEEHE T, |
FIHILLLT = Mgz —:

(a) The applied force reaches 13 kN + 0,78 kN. / Jifi il ] 7715 %] 13kN+0,78kN
(b) The voltage of the cell drops by at least 100 mV,/Hjth (] B JE R [% %270 100
=R

(c) The cell is deformed by 50% or more of its original thickness./Hiith 2 ik &
4R FER) 50%LA F.

2. A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall be applied perpendicular to
the longitudinal axis. /# % B35 Ha it 87 M fg B 1) — Tt i 21 40/88 M R
TN TP S SR e s o SR A5 A T LY s

Requirements/frifE 2K The samples c11#~c20#:

1 Cells external temperature not exceed 170°C.H,
U8 B FEL I 1% 3 e 2 THD U P N ANl 170°C

2 No disassembly, no fire within six hours of this
test

RINEEHE 6 NN Z W, HESHIR S Y Bt B
T AT KGR A

no disassembly and no
fire/w 54 c11#~c20#1IFE
mh: CfER. TTE KR
The data is shown in
Table 2./%¥% .3 2

LTC-R-4279-UN38.3-B1
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Requirements Result

PRAEEDR WS R

Verdict
Al g

38.3.4.7

Test T.7: Overcharge/id% T.7: LB #

1 The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/PL 2 £ fill it | 4 7 1 K37 4L 78 H HL AT
=L

2 The minimum voltage of the test shall be as follows/Z< 46 ¢ /N HLE WL K 3¢

a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the
battery or 22V/ 5] Z e 1 78 HL L R AN B IS
18V, A6 ) e /N 78 FEL L R | SR bR E B K AT
FEL PR PRI 8 B0 2 22V 2 IR INE

b) When the manufacturer's recommended
charge voltage is more than 18V, the minimum -
voltage of the test shall be 1,2 times the
maximum charge voltage/ 413 FHEFFE 7B HEH
JEERL 18V, ABEe 1) f /b B U B AR
SE RN T8 HL LR 1,2 1%

3 Tests are to be conducted at ambient
temperature 204+5°C, The duration of the test
shall be 24 hours/20+5°C [ ESIEE R, 56
G 24 /B

Requirements/fx k3K :

No disassembly and no fire within seven days of
this test -
RIS R I T AT S 7 RN, BTGk
Tt KR KL

N/A

38.3.4.8

Test T.8: Forced discharge/ R4 T.8: 5aH|H

Each cell shall be forced discharged at ambient temperature by connecting it
in series with a 12 V D.C. power supply at an initial current equal to the
maximum discharge current specified by the manufacturer,
2025CHUASIRE T, A A HLOERAE 12V B EIR IR EREAT G,
LI EIRAR S 45 R B S AG R I | 8 E PR R KT AR

The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere)

Fi 72 TR 8 P AL O R IR B H S A KNI T R ) SRR IR TR, A
PR AR iR TSRS TB) C/NIRE D 9B 25 BB DAWIBR FELRL (&2 85) o

Requirements/frifE Bk : The s_amples C21#~c40#:

No disassembly and no fire within seven days of no d"sSs? embly and no

SR RE SIS T RRIE 7 KA, ORI | g *

B KGR The data is shown in
Table 3./%#E W% 3

LTC-R-4279-UN38.3-B1
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Tablel: T1~T5/ % 1. 3% 1~i{%: 5

Test T.5:
Tessti;i:l:t\:g::;de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ Shlc:_))r(';[(ecri?ghit/
A6 L A A& T.3: 5 A% T.4: 1
Mass | OCV SR T1, AR W& T.2: WERK AE T.3: %3 I T4 pil RIS T.5 4
Sample | prior to | prior to S
No. | test/ik | test ik ocv ocv ocv ocv
Feiis HHIR idle Mass Loss(%) Retention Mass Loss(%) Retention Mass Loss(%) Retention Mass Loss(%) Retention Temp. ('C)
= 0 (1) (1) (1) .
=(9) (V) Ratio(%) Ratio(%) Ratio(%) Ratio(%)
TR (% TR (% TR (% TR (% R (C
BEBRO) | e | PEPRO) ey | PEROO gy | TEEROO gy | RO
(%) (%) (%) (%)
cl# 1,016 4,386 0,000 99,98 0,098 99,98 0,000 100,00 0,000 100,00 70,3
c2# 1,011 4,387 0,000 100,00 0,098 99,98 0,000 100,00 0,000 100,00 95,0
c3# 1,015 4,389 0,098 100,00 0,098 99,98 0,000 100,00 0,000 100,00 72,5
ca# 1,014 4,389 0,000 99,98 0,098 99,98 0,000 100,00 0,000 100,00 81,2
c5# 1,015 4,387 0,000 99,98 0,098 99,98 0,000 100,00 0,000 100,00 71,6
c6# 1,015 4,389 0,000 100,00 0,098 99,98 0,000 100,00 0,000 100,00 78,7
c7# 1,012 4,386 0,098 99,98 0,098 99,98 0,000 100,00 0,000 100,00 80,2
c8# 1,013 4,386 0,098 100,00 0,098 99,98 0,000 100,00 0,000 100,00 89,5
co# 1,012 4,387 0,000 99,98 0,098 99,98 0,000 100,00 0,000 100,00 74,6
cl0# 1,014 4,389 0,098 99,98 0,098 99,95 0,000 100,00 0,000 100,00 91,3

LTC-R-4279-UN38.3-B1

N A« N\ /L
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Table2: Crush /3 2:3% %

Sample No. cll# | cl2# | c13% | cla# | cl5¢ | cl6# | cl7# | cl8# | clo¥ | c20#
Test T.6: FE 5
Crush/iA5: | OCV prior to test /
AT A VN 1 H 1 1 1 1 1 1 1 1 1 L 2
TeBE | e () 3880 | 3883 | 3883 | 388 3880 | 3880 | 3,88 3880 | 3883 | 3,88
Temp. (C) 36,1 36,6 36,5 36,1 36,1 36,3 36,2 36,1 36,2 36,4
R ('C)
Table 3: Forced discharge / % 3. 5@l
Sagp!,e%[\'o' c21# c224 c23# c24# c25# c26%# c27# c28# c20# c30#
Test 1.8: ocv II;inor to test
Forced Y b 3,554 3,567 3,559 3,566 3,557 3,568 3,567 3,559 3.565 3,565
. [ 58 H LU (V)
discharge Samole No
15 T.8: N pD o c31# c32# c33# c34# c35# c36# c37# c38# c39# c40#
ﬁnn*ﬁ
Gival)ig:) :
OCVepriortotest | =, g 3.566 3,567 3,559 3,561 3.560 3,557 3,559 3.562 3,564
[ 58RI HLE (V) ' ' ' ' ' ' ' ' ' '

LTC-R-4279-UN38.3-B1
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= 50
Important

1. o JoAer i By B & 6 3
The test report is invalid without the seal of CVC.

2. REKRRAEEBEFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. ARG AAEN . AR N KA N2 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,

5. XPARlAR A A, BT IR 22 R R P Al A R H
Objections to the test report must be submitted to CVC within 15
days.

6. AR A DO E ARG A7 5T
The test report is valid for the tested samples only.

7. FEREPYURRATEAE”, PEREL”, FERANEL,
“NIAFR A .

As for the Verdict, “-” means “no need for judgement’, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

IR RN CMA Frhtf s FrdlE# I RIKPLFI . 72 s d 1 2 o **
The test data and test results given in this test report should only be used for purposes of
scientific research, teaching and internal quality control when the CMA symbol is not presented.

Moo bk JURETMITREAHOT R KE R 3
JTAART NI X AR 4 179 5 Fen B 2 D # Gl o5

Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

B if(Tel): 020 32293888 S E 4 fi5 (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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